CHAMPION

FIG:1 137/142 Engine unit exploded drawing

Bl

\
b6
Ser.NO. Code Part Name Qty| | Ser.NO. Code Part Name Qty| | Ser.NO. Code Part Name Qty
11 17137101 Nut M5 3 1-22 17137122 |Piston 1 1-43 17137143 |Right Crankcase 1
1-2 17137102 |Washer 12 1-22 17142122 |Piston 1 1-44 17137144 |Screw M5*30 1
1-3 17137103 |Screw M5*14 6 1-22K 17137122K |Piston Assy(Including Ring Set, Pin&Circlip) 1 1-45 17137145 |Snap Ring 1
14 17137104  |Plate 1 1-22K 17142122K | Piston Assy(Including Ring Set, Pin&Circlip) | 1 1-46 17137146 |Oil Seal 1
15 17137105  |Silencer 1 1-23 17137123  |Piston Pin 1 1-47 17137147 |Cap 1
16 17137106 | Gasket 1 124 17137124  |Needle Bearing 1 1-48 17137148 |St Screw 1
1-7 17137107  |Bolt 2 1-25 17137125 |Washer 2 1-49 17137149 |Damper 1
1-8 17137108  |Cylinder 1 126 17137126  |Chain Catcher 1 1-50 17137150 |Engine Case 1
1-8 17142108  |Cylinder 1 1-27 17137127 |Stud 2 1-51 17137151 |Damper 1
1-8K 17137108K |Cylinder Block(Including Piston Assy) | 1 1-28 17137128  |Srcew M5*30 1 1-52 17137152 |Cap 1
1-8K 17142108K  |Cylinder Block(Including Piston Assy) | 1 1-29 17137129 |Plate 1 1-53 17137153 |Washer 1
19 17137109  |Spring Washer 8 1-30 17137130  |Screw M4*10 1 1-54 17137154  |Wire 1
1-10 17137110 |Screw M5*20 4 1-31 17137131 |Screw M4*14 6 1-55 17137155 |Qil Nozzle 1
1-11 17137111 |Spark Plug 1 1-32 17137132 |Wire 1 1-56 17137156 | Qil Outlet Pipe 1
1-12 17137112 |Gasket 1 1-33 17137133 |Igniter 1 1-57 17137157 | Cil Pump 1
1-13 17137113 |Intake 1 1-34 17137134 [Nut 1 1-58 17137158 | Oil Inlet Pipe 1
1-14 17137114 |Gasket 1 1-35 17137135 |Fywheel Assy 1 1-59 17137159 | Oil Pump Cover Plate 1
115 17137115  |Carburetor 1 1-36 17137136 |Oil Seal 1 1-60 17137160 |Worm 1
1-16 17137116  |ST Screw 4.8*16 10 1-37 17137137  |Left Crankcase 1 1-61 17137161 |Needle Bearing 1
1-17 17137117 |Manifold 1 1-38 17137138  |Bearing 2 1-62 17137162 |Clutch Drum 1
1-18 17137118 |Bolt 2 1-39 17137139 |Gasket 1 1-63 17137163 |Plate 1
119 17137119 |Gasket 1 1-40 17137140 |Key 1 1-64 17137164 |Clutch Wedge 3
1-20 17137120  |Piston Ring 1 141 17137141 Shaft Assy 1 1-65 17137165 |Spring 1
1-20 17142120  |Piston Ring 1 1-42 17137142 |Pin 5 1-66 17137166 |Wedge Bracket 1
121 17137121 |Snap Ring 2




CHAMPION

FIG:2 137/142 Cover unit exploded drawing

—93K

\

\

—115K

Ser.NO. Code Part Name Qty| | Ser.NO. Code Part Name Qty | | Ser.NO. Code Part Name Qty

269 17137269 |ldle Guide 1 2-96 17137296 |Brake Lever 1 2-121 171372121 |Fuel Cap 1
2-70 17137270 |Upper Cover 1 2-97 17137297 |Slide Arm 1 2-122 | 171372122 |Fuel Seal 1
2-71 17137271 |Cap 1 2-98 17137298 |[Spring 1 2-123 171372123 |Spring 1
2-712 17137272 |Rubber 1 2-99 17137299 |Brake Band 1 2-124 171372124 |Fuel Filter 1
2-73 17137273 |Grommet,Choke 1 2-100 171372100 |Spring Cover 3 2-125 171372125 |Pipe 2
2-74 17137274 |Choke 1 2-101 171372101 |St Screw 1 2-126 | 171372126 |Pipe Seat 1
2-75 17137275 |Grommet, Throttle 1 2-102 171372102 |Breather Ass'Y 1 2-127 171372127 |Fuel Pipe 1
2-76 17137276 |Knob 1 2-103 171372103 |Grommet,Breather 1 2-128 171372128 |Front Handle 1
2-77 17137277 |Washer 1 2-104 171372104 |Pipe 1 2-129 171372129 |Spring 1
2-78 17137278 |Air Filter Cover 1 2-105 171372105 |Connector 1 2-130 171372130 |Plate 1
2-79 17137279 |AirFilter 1 2-106 171372106 |Oil Filter 1 2-131 171372131 |Start Handle 1
2-80 17137280 |Washer 1 2-107 171372107 |Oil Outer 1 2-132 171372132 |Fan Cover 1
2-81 17137281 |Spring 1 2-108 171372108 |Hand Cover 1 2-133 171372133 | ST Screw 1
2-83 17137283 |Heavy Block 1 2-109 171372109 |Throttle Rod 1 2-134 171372134 |Washer 1
2-84 17137284 |Spacer 1 2-110 171372110 |Throttle Lever 1 2-135 | 171372135 |Rope 1
2-85 17137285 |Spacer 1 2-111 171372111 |Spring 1 2-136 171372136 |Wheel 1
2-86 17137286 |Screw M5*40 1 2-112 171372112 |Controll Am 1 2-137 171372137 |Cover 1
2-87 17137287 |Nut 2 2-113 171372113 |Fule Pump 1 2-138 171372138 |Spring 1
2-89 17137289 |Stopper Plate 1 2-114 171372114 |Swith 1 2-139 | 171372139 |Starter Cover 1
290 17137290 |Spring 1 2-115 171372115 |Handle 1 2-139K | 171372139K | Starter Cover Assy 1
291 17137291 |Plate 1 2-115K | 171372115K |Tank Housing Assy 1 2-140 171372140 | Tension Screw 1
292 17137292 |St Screw 2 2-116 171372116 |St Screw 6 2-141 171372141 |Tension gear 1
293 17137293 |Sprocket Cover 1 2-117 171372117 |Pin 1 2-142 | 171372142 |Tensioner 1
2-93K | 17137293K |Sprocket Cover Assy 1 2-118 171372118 |Retainer 2 2-143 171372143 |Bar 1
294 17137294 |Brake Lever 1 2-119 171372119 |Oil Seal 1 2-144 171372144 |Chain 1
2-95 17137295 |Pin 3*14 1 2-120 171372120 |Oil Cap 1 2-145 171372145 |Chain Cover 1




	页面 1
	页面 2

